24

Exploded View and Parts List — Base —Models J-8201VS and J-8203VS

In No. Part No. Description Size Qty.
1........ J-5513860 .........ceeeee. (04 [0 1S7=To IS =1 o Lo [E PRSP 1
2 i J-5513835 .....cveeeen. [0 o] SRS OP RSP 1
3 5513836 .....ceeevvvieeenn. [0 o] QPP UPPPR 1
4. 5513837 v, LA =T 1= PSRN 1
........... 5513858 ........................ Lock Assembly (included #3, 4 and 5) ..........cccceiiiiiiiiiiiiiicccieenn 1
5 5513838 .....oeeevevien PanHead BOlt...........ccovveiiiiiiiiieieieeeeeeee, MAX5 i, 2
6 ... 5513839 ....oeeeveiieeeee, Pad ... e 2
T J-5784684 ..................... MOLOr BraCKeL ....ovveiiiiiii e 1
8.t J-5784391 ......ccoceeee. 1Y/ T0] (] ST RSPPRPP 115/230V,1Ph............ 1
........... J-5784411 ....covveeeeeeee e MIOLOT 0, 230/460V,3PH L L
9. 5784421 ..., MOLOr COrd ....coovviiiiiiiiieeeeeee e IPh 1
........... 5784431 .........cccoeeeeec. MoOtOr Cord ..o 3PN L
10 ....... 5513842 ......ccovvvveeeeeennn. SrAIN REIET ..covee e 2
1. 5784281 ........ccevvvenn. StraiNn REIEF PIAte ....eeeeivieeeeeee e 1
12 ... J-5784685 ......cccceeeeee. [B00] 4 =101 (ISP 1
13 ... J-5784686 .........cc..... (00 )T S PP PR TP 1
14 ... 5784687 .....cccovvvveeeenn. KNOD oo M5X12 ...cooovvieeeeeenn, 2
15 ... 5784688 .............coeeee. MOLOE VS PUIIBY ..ttt 1
16 ....... 5784689 ........cccevvveenn. LOCALE PIALE ...eceieieeeee e 1
17 ... 5513859 ....coeeiivieeeeen, KBY ettt BX5x40 ..., 1
18 ....... TS-1540031 .............e. HEX NUL coeeeee e M5 .., 4
19 ....... TS-2311081 ............... HEX NUL coeeeee e M8B ..o, 12
20 ....... 5513849 ......oooeiiiiiis Carriage Bolt ..o MB8BX16 ... 4
21 ... 5784690 ..........coeeeeeenn. MOLOT PUIIEY ...ttt 1
22 ... TS-1490041................... HeX Cap SCrew ..o MBX25 .....ooeiiiiii 8
23 ... 5782761 .......ccoevvvn. PanHead BOlt............coveiiiiiiiieiieee e, M5X12 ...coovvvieeeeennn, 6
24 ... TS-1550031 ...........e.. Flat Washer .........cooeeeiiiiiiiiiieeeeeeeeeeeeeeeeeee, M5 .., 8
25 ... TS-1523031 ..., SEESCIEW ..ot M6X10 .....ccevvvnennn. 2
26 ....... TS-1550061 ................... Flat Washer .......cccooveiiiiiiiiiiieeeeeie e, M8 ..., 16
27 ... B511752 v, LOCK WaSKhET .....cocvveieeiiiceeeeeee e M8B ..o, 12
28 ... TS-1490021................... HeX Cap SCrew ..o MBX16 .....ceeeeeeeeeee 1
29 ... 5784692 .......ccovvveeeeennn. RUBDEI FOOL ...covve e 4

30 ....... 5784693 ..., SPeCIal WASKET ... 4



Exploded View — Saw Head — Models J-8201K, J-8203K, J-8201VS, and J-8203VS

A

— e

Al AVal) x\"aﬂf‘

25



26

Parts List — Saw Head — Models J-8201K, J-8203K, J-8201VS, and J-8203VS

In No.

14 ...
15 ...
16 .......
17 ...
18 .......
19 ...
20 .......
21 ...
22 ...
24 ...
25 ...

27 ...
28 ...
30 .......
31 ...
32 ...

35 ...
36 ...
37 ...
38 ...
39 ...
40 .......
42 ...

46 .......
47 ...
48 .......
49 .......
50 .......
53 .......

56 .......
57 ...

Part No.

J-5782511
J-5783041
5783241 ..
5782521 ..
5782591 ..
5782611 ..
5782571 ..
5782541 ..
5782531 ..
J-5782631
5782821 ..
5782741 ..
5782751 ..
170080 ....

TS-1522021.......cvvveee.

5782831 ..
5782841 ..
J-5782891
5782861 ..
5782921 ..
5782661 ..
5782691 ..
5783161 ..
5782722 ..
5782732 ..
J-5783111
5783121 ..
5783081 ..
5783351 ..
5783281 ..
5783261 ..
SB-8MM ..
5783421 ..
5783341 ..
5783411 ..
5783371 ..
5783321 ..
5783391 ..
5783631 ..
5783591 ..
5783611 ..
J-5783451
5783471 ..
5783481 ..
5783521 ..
5783531 ..
5783491 ..
5783621 ..
5782641 ..
5783311 ..

BB-6202Z7 ....................

5783171 ..
5783211 ..

Description Size Qty.
UPPEIr A, FIaME ..ottt eeeaa s 1
BaASE .. i 1
DOWEI PN ettt e e et e e e 4
Upper Wheel Sliding Bracket ... 1
Blade Tension Adjustment KNOD .........covvvviiiiiiieeee s 1
LT ES T IS o] o SRR 1
Blade Track Adjustment Knob ..........c..ccocvvevvivvcvcniennne. MBX55 ....vvveieie e 1
PIVOL PN e 2
Upper Wheel Hinge W/ Shaft..........cccuuuiiiiiiiiiiiines 1
Inner Upper Wheel GUArd ..........covvvviieeeeeeei e 1
SEUA e e e e e e e 2
D CTo 1 =To | PP PPPR 2
CALICN e 2
SEUA LALCH . 2
SEESCIEW ..o MBSX8 ... 2
Blade GUANT .....coeeeiiiiiiiiiee e 1
RETAINE ...ttt e e et e e e e s b e e e e e aee 2
Outer Upper Wheel GUAKId .........ccvviiiiiiiiiiiiiieiieeeeeeee e 1
[ [T Te L= (] o) o= o 1
KNOD <. M8 .o, 2
UPPEIrWREEI ... . 1
WHhEEI PrOtECIOL ... 2
LOWETN WHEEI ..o 1
Saw Blade for Metal Cutting ..........cceevvvvveeevreenen.. 92-1/2 x 14T/in ......... 1
Saw Blade for Wood Cutting ........ccccceevvveviveernnnns 92-1/2 x 6T/in............. 1
LoWEr Wheel GUANT ........ccooiiiiiiiiiee it 1
DUSE CRULE ...ttt e e e e e e e 1
L [T Te Lo (01T =T o 1
GUIAE POSE .t 1
KNOD <. M10X30 ...ovvveeeeeneee 1
S 1] 0 o 1
Steel Ball......ocvveieeeeii e 8MM ., 1
Upper Wheel Blade GUArd .............eeeeeeiiiiiiiiiieieeeee e 1
Upper Support Bracket POSt.........ccooeiiiiiiii e 1
YU o] o o] 14l 2] = Tod 1= 2
MiCro AdJUSTMENT NUL .....veviiiiieiie e 2
UPPEr SPACING SIEEVE ...ttt e e e e e e e e e e 2
Carbide Blade GUIE ..........ccooiiiiiiiiiie e 4
Lower Support Bracket POSt.........ccooieeiiiiiiii e 1
Bracket Trunnion SUPPOIT ........uuviriiiiiieieieeeeeeereeeeeeeeeeeeseessesssssnennennennnes 1
0] | PP PPPPTUPPRPR 1
TADIE . 1
TADIE INSEIT ..o 1
TADIE PIN oo 1
B8]0 To o PR PPRTTR 2
SCAIE .ttt 1
Trunnion Clamp SHOE ......ccoovveiiii e 2
KNOD L. MLO .o, 2
Pan Head SCrew ......cccccceevviiviieieeniiiieee e, MBX6 ..o 1
27T g o 6200ZZ ..........cceeenes 2
27T g o 6202Z ........ocoeeee 2
27T g o 6204LLU ................... 1



Parts List — Saw Head — Models J-8201K, J-8203K, J-8201VS, and J-8203VS

In No. Part No. Description Size Qty.
58 ....... 5782881 .......ccvvveeeenn Flange NUL........ooooiiiiiie e M5 o 12
59 ....... 5783581 ......ccevvvveeen HEXNUL .. MB .o, 5
60 ....... 5625361 ......ccevvveeeeiinnn HEXNUL Lo MI12 .o, 1
61 ....... 5783071 ... HEXNUL Lo M16 ..o, 1
62 ... 5782621 ... SQUAIE NUL ... e e e e e e e e e en e s 1
63 ....... 5782581 ......cccvvvveeein WING NUL o MB .o, 1
64 ... 5783461 .......ccceveeeinn ROIIPIN oo 3X8 e 1
65 ....... 5782681 ...........ooeeis Retaining RiNG .......ooooviiiiieeeeeeeee R35 ..ot 2
67 ....... 5783091 ........ooeeiiiis Flat Head SCrew ... M5X10 ... 4
68 ....... 5625121 .....oovviiiiiieen HeX Cap SCrew .......ooooiiiiiiiiiei e M6X10 ....ooeeiieiiiee 2
69 ....... TS-1482021 ................... HeX Cap SCrew ..o M6X12 .......cceeiireene 6
70 ....... TS-1490071................... HeX Cap SCrew ........ooooeiiiiiiiiiiiiieeeeeeeeeeeeein MBX16 ......ceeeeeeeeene 1
72 ... 5782761 ....ooovviee Pan Head SCrew ..........ooooiiiiiiiiiiiiiiiiiieieeeeeeeee M5X8 ... 1
73 ... 5783141 .......oooiis Hex Cap Bolt (Left Hand) ............euveiiieeiiiiiiiiinnnnn. MB8X20 ......eeevvviriiinen 1
74 ... TS-1482061................... HeX Cap SCrew ..., M6X30 ....oeeeiiiiiiei 2
75 ... TS-1490071.......cvvveeeen. Hex Cap BOlt ... M8BX40 .....cvvvveeeene 4
76 ....... 5783551 ..o HeX Cap SCrew ........oooiiiiiiiicie e M8X80 ......ceeeiiiiiies 1
77 ... TS-1491081........ovveeeee. Hex Cap BOlt ... M10X50 .....oevveeennnee 2
78 ... 5783051 ......ccvvvveeeenee Hex Cap BOlt ... M16X55 .....ovvveeeannne 1
79 ... 5782641 ..., Pan Head SCrew ..o M5X6 ... 2
80 ....... 5782871 ...oovviiiieeee Pan Head SCrew ..o M5X8 ..o, 12
81 ... 5782961 ......oovvvniiiiennn. Pan Head SCrew ..........coooiiiiiiiiiiiiiiiieieeeeeeee M5X25 ..., 5
82 ... 5783131 ..o Pan Head SCrew ..o MBX8 ... 4
83 ....... 5783331 ..o SEESCIEW ..ottt MBX10 ....ccevveveeeenee 7
84 ... 5783361 ........oeeeiiiis Micro AdjUSEMENE SCIEW ........ccvrereiirie e MB8X40 .......c.eevveviiianee 2
85 ....... 5783271 ... SEESCIEW oot M10X10 .....oevveeennnnne 1
86 ....... 5782851 .........ocooeiis Self Tapping SCreW ......cooooviiiiiiiieeeeeeeee M3.5X12 ......ovvvviirnnnn 2
87 ... 5782941 ... Self Tapping SCreW ......cooooviiiiiiiiiieeeeeeeeee MAX8 ... 2
88 ....... TS-1550041 .......covvveeen. Flat Washer ..o MG ..oooeiiiiiiieeeee 2
89 ....... TS-1550041 .......covvveeen. Flat Washer ..o MG ..oooeiiiiiiieeeee 1
PO ....... 5783231 ... Flat Washer ... MB .o 8
a ... 5783151 .....coeeeiieiii, FIat WaSHET ... 1
92 ... 5783061 .......ccvvvveeeeennnns Flat Washer ..o M16 ..o 2
93 ... 5511752 cooeeeeeiiiiiiiee LOCK WaASKET ...ttt M8 ... 8
9 ... 5511752 cooeeeeeiiiiiiiee LOCK WaASKET ...ttt M8 ... 2
97 ....... J-5782931 ....covviieiiie SWItCh BracCKet .......coooiiii e 1
98 ....... TS-1482021 ................... HeX Cap SCrew .......cooooiiiiiiiiiiiiiie e M6X12 ......ccceeiiieeene 1
Q9 ....... 5782951 ......cccvvvveeeenn SWILCH .o IPh e, 1

........... 5784694 .......cvvveeeeeeee et SWILCH e S PR L
100...... 5782981 .......ccvvveeeen POWET COrd ....ovveiiieiiiiiieee e 115/230V, 1Ph........... 1

........... 5513899 ......cccvvvveeerneee . POWET COMd . 230/460V, 3PN D
100...... 5782991 ..., Power Cord (switch to motor) .........ccccceeeeeennennn, 115/230V, 1Ph........... 1

........... 5513900 ........................ Power Cord (switch to motor) ...........ccccceeeeeee....... 230/460V, 3Ph.......... 1
102...... 5782971 ... Strain Relief ..o BW3-4R ... 2
103...... 5783021 ......cccvvvveeeee WWITE ClID ettt e s 1
105...... 5782881 .......ccvvveeein Flange NUL........coooiiiiiie e M5 4
106...... 5783431 ... Flat Washer ..o MBX13X1 ....oeveeennnne 1
107 ...... TS-0720051 .......cceveeneenn. Lock Washer, External Tooth ..............cccoeeeeenn. F10 s 4
n2.... 5783671 ......ocoeiiieis SPACING SIEEVE ...ttt 1
1n3..... 5783641 .........ccoeeeieen. AJUSEING BIOCK ...cceeiiiiiiiiiiiiie et 1
1na..... 5783651 .......cvvvveeeine GUIAE PIALE ...t 1
ns...... 5783731 ...ccoeeeiiiiii, AQJUSTING BA ..t 1

116...... 5783711 ...ccooeiiiiii, AQJUSTING BA ..t 1

27



28

Parts List — Saw Head — Models J-8201K, J-8203K, J-8201VS, and J-8203VS

In No.

nr....
1s....
19......
121......
122 ......
123......
124 ......
125......

Part No.

5783721
5783681
5783771
5783751

TS-1514021 .......ccvvveenee.

5640181
5783761
5784695

Description Size Qty.
HANGIE ...ttt 2
Setting BUSKNING ..o 2
SPBCET ..ttt e et e e e e e e eeanra s 2
Flange NUt ... M8 ..o 2
Flat Head Socket SCrew .........ccccvveviiiiiiiin, MBX15 .....ovvviiiiieeaenn. 2
SEESCIEW ..o M5X5 ..o 4
Wave Washer ..., 8X13 ., 2
Miter Gauge ASSEMDIY .......oooiiiiiiiii e 1



Exploded View — Gearbox — Models J-8201VS and J-8203VS

31



32

Parts List — Gearbox — Models J-8201VS and J-8203VS

In No.

15 ...
16 .......
17 ...
18 .......
19 ...
20 .......
21 ...
22 ...
23 ...
24 ...
25 ...
26 ...
27 ...
31 ...
32 ...
3 ...

35 ...
36 ...
37 ...
38 ...
39 ...

41 ...
42 ...

46 .......
47 ...

49 .......
50 .......

Part No.

J-5313790 ...ccovvvviirinnnnn.

5513791
5783861
5783911
5783181
5784700
5784701
5513797
5513798
5513800
5513801
5784121
5784051
5513804
5513805
5784091
5513807
5783951
5783871
5784141
5513811
5783881
5784151
5513814
5513815
5513816
9100441
5783851
5783931
5629151
5783961
5784011
5784031
5513824
5784071
5783941
5784041
5513828
5511817

TS-1534052...................

5784702
5783331
5513833
5784703
5513831
5513805

Description Size Qty.
HOUSING GEAIDOX ...ttt 1
PACKING ... 1
PIUG e 2
OIl LEVEI GIASS ...vveeiieiiiiieieee ettt 1
SRAME ... 1
O-RING .ttt P15 1
O-RING .ttt P24 ... 1
L4111 03 0 11 B o o [ PP P TP TP RPN 2
LCT=T T (O ) PP T U UU TP PR 1
Bearing COVEr (O) ...ttt ittt 2
PUIBY e 1
BUSRING <. 1
OIl Seal ..ooeeiiiiiiiee 12X22XT ..oveveeeeanee 1
ClIULCh SNAT ... e 1
O-RING ettt PO 2
KNOD .. MIO ..o, 1
Helical Gear (M) ...t 1
Gear Saft (IM) ..t 1
OIl Seal ..ooeeiiiiiiiee 30XT7 et 1
Bearing COVEr (IM) ...ttt ettt e e 1
Shaft (With gear) (1) ...cooeeee s 1
OIl Seal ..ooeeiiiiiiiee 17X40XT7 ..ovevveeeanee 1
Bearing COVET (1) ...cooiei ittt e e 1
Non-Step Speed Changer (Set) ........eeeeeiiiieiiiiiaeaee s 1
Synchronous Belt (V-Type) ......coooiiiiiiiiiiiiiiieeee, 17x890L .....vvvvvveeennn. 1
V-BEIE o ABL L 1
Ball Bearing ........ccoooveiiiiiiiiiiieiieieeieeeeeeeee e 6200LLU .......cceceeees 3
Ball Bearing ........ccoooveiiiiiiiiiiieiieieeieeeeeeeee e 6203LLU ......cceeees 1
Ball Bearing ........ccoooveiiiiiiiiiiieiieieeieeeeeeeee e 3206Z7Z .......cooeiins 1
Ball Bearing ........ccoooveiiiiiiiiiiieiieieeieeeeeeeee e 6206LLU ................... 1
KBY s SXEX18 . 1
KBY s SX5X40 ... 1
KBY s TXTX20 i 2
Parallel Pin ..., 5X20 .eeviiiiiiiiiieeeees 2
SPHNG Pin .o 5X30 oo 2
Retaining RiNG .......coooiiiiiieeeeeeee RB2 ..ot 1
SOPRING oo S30 s 3
Countersunk Head BOlt...........cceeveeeiiiiiiieeene MBX10 ... 3
Pan Head SCrew ........cccccoovvviiiieeiiiiieeee e, MBX8 ..o 9
Pan Head SCrew ........cccccoovviiiiieeiiiieeee e MBX16 .....oovvveeeeee 8
Hex Cap Screw w/ Air Drain ..........cccccoeeeeeeeneennnn. MBX12 .....vvviriiiieeenann. 1
SEESCIEW ..oovviiiiiiiiiiiiice e MBX10 ......ovvvvrreeeennn, 2
Drain PIUQ ..ottt e e e e e 1
BUSRING ... 1
Hex Head Socket SCrew .........ccccocvvveeeeeiniiinnnnn. M1OX8 .....covvveeeeien 1



Parts Listing— Optional Riser Block—All Models

Sk

/

A7
U

o

In No. Part No. Description Size Qty.
1., J-5784511 ... RISEI BIOCK ... 1
2 5784521 ..., Blade GUANT .......ccooii e 1
3 5784551 ... Hex Head SCrew .......ooooociiiiiiiiiiiiiieeeeeeeeeee e 5/8x8-1/2 ... 1
4. 5784561 ........cccvvvveeeeans Flat Washer .........cccovviieiiiii e, B5/16 .o, 1
5. 5784571 ..o, HEXNUL ..o 58 .t 1
I 5784581 .......ccccvvvveeeenns GUIE POST ..ttt ettt e e e st e e e e s aeee s 1
T 5784591 ..., Upper Wheel Blade GUArd ..........ccoeeeiiiiiiiiaaia e 1
8. 5784611 .......coeeeeeeennn. Extender Blade GUAKd ............eeeeiiiiiiiiiiiiiiaaaae e 1
9. 5784621 .........cooeeeeei. Carriage Bolt ... M8BX16I ......evveeveeaaenn. 1
10 ....... B51174A7 oveeeeiiiiiieeeee Flat Washer .........ccoovcvieiiiiie e, M8 vvieeeeeiiiiiieeee e 1
n.... 5782581 ..o WING NUL o M8 vveeeeeeiiiiiiee e 1
12 ....... 5784641 ..., Saw Blade (Metal Cutting) ............eeveeeeeeeeeeeieenennn. 105"x3/8"x14T/in ........... 1
........... 5784681 ........................ Saw Blade (Wood Cutting) ...........ccccvvvrrereeeeeeeee... 105"%3/8"%6T/iN ............. 1

13 ... 5784651 ..o, PN e 2

33



34

5782171 Rip Fence Assembly (Optional Equipment)

In No. Part No. Description Size

2 i, JWBS18-431.................. KNOD .. e
3 JWBS18-432.................. LOCK HandI€......ouivniiieii e
4. JWBS18-433................. [ oTe ol 1= (P
5. JWBS18-434................. Pad ...
6. JWBS18-435................. P e
T, JWBS18-436................. P e
8. JWBS18-430................. FENCE BOY ...ttt et e ea e
9., JWBS18-422................. L0101 (] P
10 ....... JWBS18-441.................. StAr WaShET ..ot e
... JWBS18-440................. SCIEW evvvieeieeeeeeeeeee e 3/16 x 14...............
12 ... 8201-12 ... FENCE oo s
13 ... JWBS18-439................. FlatWasher® .......cccooeevviiiiiiiiiiiiiiieeenn. 5/16..ccciiiiiiiiinnn.
14 .. TS-0720081................... Lock Washer® .......ccceeeveveiiiiiiiiiiiiiieeenn, 5/16..ccciiiiiiiiinnn.
15 ... TS-0081031................... Hex Cap BoIt* .....ccccvvvvveiiiiiiieee e, 5/16 x 3/4..............
16 ....... JWBS14-F16 ................ 210 o LT
17 ... JWBS18-444.................. SlAING Pad* ... e
18 ....... TS-0561011 ................... HEX NUL* ..o /4" i,
19 ... TS-0680021................... FlatWasher® .......cccooeevveiiiiiiiiiiiiiieeeenn, /4" i,
20 ....... TS-0720071..........cceuue. Lock Washer® .......ccceeeveveiiiiiiiiiiiiiieeenn, /4" i,
21 ... JWBS18-445................. REAI HOOK™ ......viiiiii i e
22 ... JWBS14-F22 ................ RESAW Kit* ...eiiiiiiiiiiiie e e
23 ... JWBS14-F23 ................ Yo7 1[N
24 ... 8201-24 .....vvveeeiiieeeii, GUIAE R Lvvveiiiiiicccceeeeee et e
25 ... 8201-25 ....ooeiieiieeee, Front RaAIl ... e
26 ....... TS-1482041................... Hex Cap Bolt* .......ccoovvveeeiiiie e, M6 X 20.......ccec..
27 ....... 8201-27 ccvveeeeeiieeeeeenn, REAr RAI| ...vveeiiiii e e

............ JWBS14-HK....................Hardware Kit (Includes items marked with *)



Wiring Diagram

Single Phase

Three Phase

230V

115V

START

SO
[o1l 1[s]

CAPACITOR

20pfd  250VAC

[/

300MFD 125VAC

7 ]

3
li
w
E
I
2

STOP

BLACK @

RED Eézj

WHITE @
GREEN

@

GROUND

BLACK @
RED Eéj]
&E‘—‘

230V

CAPACITOR

20pfd 250VAC

300MFD 125VAC

460V ——

GREEN

35




	J-8201/8203/8201VS/8203VS Band Saws
	Warranty and Service
	Table of Contents
	General Specifications
	Warnings
	Safety Instructions on Sawing Systems
	Introduction
	Setup and Operation
	Assembly of Band Saw
	Electrical
	Connecting to 3-phase power
	GROUNDING INSTRUCTIONS
	Installing Optional Frame Riser
	Installing Optional Rip Fence

	Operating Instructions
	Adjustments
	Adjusting Blade Support/Guide Height
	Adjusting Blade Tension
	Adjusting Table Angle
	Leveling Work Table
	Adjusting Miter Gauge Slot Parallelism
	Adjusting Blade Speed(Models J-8201/J-8203)
	Adjusting Blade Speed(Models J-8201VS/J-8203VS)
	Changing Clutch Position
	Changing Drive Belt Position
	Changing Pulley-to-Belt Position
	Using Miter System
	Using Rip Fence
	Using the Dust Control Chute

	Maintenance
	Changing Saw Blade
	Replacing drive wheel rubberprotectors
	Draining and refilling the reduction gearbox

	Periodic Maintenance
	Troubleshooting
	Replacement Parts
	Exploded View and Parts Listing– Base– Models J-8201 and J-8203
	Exploded View and Parts List – Base –Models J-8201VS and J-8203VS
	Exploded View – Saw Head – Models J-8201K, J-8203K, J-8201VS, and J-8203VS
	Exploded View – Gearbox – Models J-8201 and J-8203
	Exploded View – Gearbox – Models J-8201VS and J-8203VS
	Parts Listing– Optional Riser Block– All Models
	5782171 Rip Fence Assembly (Optional Equipment)

	Wiring Diagram



